SL8.0tredmill RVSL-10821-AC

BR

A—Y—< = 2 TINFEIAE - BIEETHAE) o 1
A e L I S N6 et — - [ 10
A2V =R = 2 TILERFEEFAE) ooeeenemmmmmmmmmmnmennnnns 13

A IOV - VA= 31



SL8.0 AC
USER MANUAL



SL8.0 AC

USER

MANUAL

Part

TII'I'IDOUJ:Dg

BO9
B10
Bl4
C05
C17
C18
C21

Description

Main Frame

Left upright Tube

Right Upright Tube
Console Base

Console Panel

PAD Holder

Cross Wrench with Screw driver
T Shape Allen Wrench
Allen Wrench

Console Back Cover

Left Upright Tube Cover
Right Upright Tube Cover
Accessories Holder Mat

Qty

—_— ) ) ) e ) e e ) 2 2

P.2

Part
No

C22
D16
D12
D06
D07
D27
D28
D39
D30
D38
E22
El4

E31

E41

Description

Bottle Holder Mat
Bolt- M6 * 15

Bolt - M8 * 30
Bolt - M10 * 20
Bolt - M10 *25
Flat Washer - 8
Flat Washer - 10
Flat Washer - 6
Spring Washer - 8
Spring Washer - 6
Power Wire
Saftey Key

Mp3 Wire

Dongle

Qty

Y N N o NI A e S e NI SN SN




O T 810

¥ E @\\\\\\\\\\\\\ DO7 X 4

P.3



SL8.0 AC
USER MANUAL

3

B10

@\\\\\\\\\\\\\\\ DO7 X 4

P4



[ B

@\\\\\\\“ D06 X 6

D28 X 6

P.5



SL8.0 AC
USER MANUAL

8 T B10

@\\\\\\\\‘ D12 X 4

D27 X 4
@ D30 X 4

P.6



P.7



SL8.0 AC
USER MANUAL

SAFETY KEY

LUBRICATING THE TREADMILL

° * Every 3-6 months
1| - See User Guide for more info

P.8



AN

MOVING THE TREADMILL

A
— o~ et VI
\H__ \\wﬂ o

|
|

1 II
\ ~;
J J )

kb I'-. . I":_ -..___’
ILL1R NI IR LR LA RN LR AR LR LR LR R R R LR R AR RN R AR AN

J"/i
(J ( ’
'

P.9



SL8.0 AC

USER MANUAL

EXPLODED DIAGRAM




AN

Reebok

No.
AO1
AQ2
AQ3
AQ4
A05
AQ6
AQ7
BO1
BO2
BO3
BO4
BO5
BO6
BO7
BO8
BO9
B10
B11
B12
B13
Bl4
B15
CO1
C02
C0o3
CO4
C05
Co6
Cco7
cos
C0o9
C10
C1
C12
C13
Cl4
C15
C16
C17

Part description
Incline bracket

Main frame

Left upright tube

Right upright tube
Console bracket
Console panel bracket
PAD holder bracket
Front roller

Back roller

Speaker net

Versatile adjustment screw
Compression spring 1
Pulse steel plate
Tension spring

Safety key plate

Cross wrench with screw driver
T shape Allen wrench
Side rail pressing sheet
Screw plate

Big washer

8# Allen wrench

Belt Hook

Console top cover
Console bottom cover
Console panel top cover
Console panel bottom cover
Console back cover
Left handle bar

Holder bottom cover
Holder top cover

Holder sliding top cover
Holder sliding top cover
Motor top cover

Motor front cover

Rear cover

Left side rail

Right side rail

Top side rail

Left upright tube cover

Remark

6mm

8mm

Qty

- N

No.
C18
C19
C20
C21
C22
C23
C24
C25
C26
Cc27
C28
C29
C30
C31
C32
C33
C34
C35
C36
C37
C39
C40
DO1
D02
D03
D04
D05
D06
D07
D08
D09
D10
DN
D12
D13
D14
D15
D16

Part description Remark
Right upright tube cover

Running belt

Anti-slip pad

Accessories holder mat

Bottle holder mat

T shape cushion

Volume control button

Base of volume control button

Fan guide

Fan axis

Cushion

Moving wheel

Versatile foot pad

Rubber pad

Tube buckle

Flat foot pad

Motor belt

Big silicone pad

Small silicone pad

Right handle bar

PAD Holder mat 13*1*120mm
Rubber on anti-slip pad

Nut M8

Nut M10
Bolt M10*65
Bolt M10*45
Bolt M5*16
Bolt M10*20
Bolt M10*25
Bolt M8*85
Bolt M10*40
Bolt M8*65
Bolt M8*55
Bolt M8*30
Bolt M8*45
Bolt M8*55
Bolt M8*25
Bolt M6*15

Qty

N
o

M MO O TN B0 000N W T

P.11




SL8.0 AC

USER MANUAL

No. Partdescription

D17
D18
D19
D20
D21
D22
D23
D24
D25
D26
D27
D28
D29
D30
D31
D32
D33
D34
D35
D36
D37
D38
D39
D40
D41 Bolt

D42 Bigwasher
EO1 Console

EO2
EQ3
EQ4
EO5
EO6
EQ7
EO8
EQ9
E10
E11  Hand pulse bottom signal wire

Bolt

Bolt

Screw

Screw

Screw

Screw

Screw

Screw

Screw

Screw

Flat washer
Flat washer
Flat washer
Screw

Spring washer
Lock washer
Lock washer
Big washer
Flat washer
Nut

Spring washer
Spring washer
Flat washer
Spring washer

Inverter

Button board 1

Button board 2

Button board top signal wire
Console top signal wire
Console middle signal wire 1
Console middle signal wire 2
Console bottom signal wire

Hand pulse top signal wire

E12  Top signal wire on switch button

E13 Bottom signal wire on
switch button

Remark
M5*12
M4*12
ST4.2*40
ST4.2*25
ST4.2*20
ST4.2%12
ST4.2*20
ST2.9*12
ST2.9*8
ST2.9*8
8

10
¢5*913*1.0
ST4.2*12
10

8

10

10

8

M8

8

W

S I WU U WU U (U U (U U U (S {

No.
El4
E15
E16
E17
E18
E19
E20
E21
E22
E23
E24

E25

E26

E27

E28
E29
E30
E31

E32
E33
E34
E35
E36
EZ7
E38
E39
E40
E41

E42

E43
FO1
FO2

Part description
Saftey Key
Running board
Incline motor

AC motor
Switch button
Power socket
Magnet ring
Magent core
Power wire
Overload protector
AC single wire

AC single wire

AC single wire

AC single wire

Grounding wire

Speaker

Bluetooth adapter board
Mp3 connecting wire
Volume control board
Volume control wire
Audio input/output board
Amplifier board input wire
USB connecting board
USB connecting wire

Fan

Energy saving plate
Bluetooth board

Dongle

Bluetooth adapter board
connecting wire

AC single wire
Inductance
Filter

Remark Qty
1
1
1
1
1
1
1
1
1
1

Blue 1

200mm

Brown 2

200mm

Blue 1

350mm

Brown 1

350mm

Y/G 350mm 4
2
1
1
1
1
1
3
1
1
1
1
1
1
1

Red 500mm 2

1
1

P.12




P.13

SL8.0 hLw R=)L OV —ILNZa 7L

(FU&IC

COEFESL U—Ry OREEZBABDELUT, MICHONAESTTNET.
Kz, ZERAIELBIC, UTARABZCHEBIRITE I L OBV EITET,

1. KEEAIBIL—L BULKIFAMEIC S UPIILESHEH NS —ILBITETNE T,

BFHTIN, AHORIEEARTSVUTIIESEHERETEITLDS
HRENEUET,

. BHEOI Y-+ K KU RIRE A0 THRTSVEIT LD

PREANEUFET,

. HESZS A BCRED CTHEZZ HREVER L FE T,

MBRODABLFLINI, R)F EULE SFIY LOFEZIATETS.
12E. AREIITORR, NIV bFw b REFEOHHDIF(F. —BFizED<
fHfH T, ERZIMEBOHIENE. SR ZHERURNSHRERIC LMD
ERFDAHTTTF=0N,

(FUSHIC—N Pz <HHMTTEHEE. E<REEUSHEHAIITDIENT
TFLEA. FE2BTHIMFRLU WL B2 HEHNTZUET.

. WIE—TF 4 —F =DV TZERCEUSF T SERAZESRENELET,

S>Zom B EEILEEE. B— D070 —F KRN 5.
NI HMELETDHEEN DD F T,

. A= BRI A RL—ILICIID, EENSSOZ2TIIRE, +DREER%E

HRIATE T K OBRBANELET,

. NMRRISCHDBRAS . RY— NRYZZBIZIFTT, SV ZUJEIRETT,

Zopa, ERL REGNZ2TIURELRIDET.

. RE=R 420542 RU EE BIERY SR\ UAREDTEETI N

BREETYT, BEEBLRSIBRVKSCTERLZE,



SL8.0 AC
USER MANUAL

=)k ESpE
HOME —RETURN
7
75 3 1ER] el W@z B85 R
BRI T — + EED LT

=

BLUETOOTH

YRRV AT
MP3 A /]

wCcTIT >»—oOomZ

USB A3

=&+ / RO
=& -/ i

P.14



AN

R Hee
START

CORRERLT, WOTERMEAZ—RNTESR
ED

STOP
COREAEBLT, BWERLETDH, ANYTL
F£¥I,

SPEED +/ SPEED -
CORERERLT, AE—RZHFHEB LT,

INCLINE + / INCLINE -
COREERLT, ERZHH LRI,

FAN
CORREBLT, 772%2H<A, BALUET,

HOME
CORERVERLT, XMAVAVETI—-ALRY &
ED

RETURN
CORERVERLT, BAIDAVRTI-ALRVET,

O 1— S #se

USB 1— R

USB 2O Y hGUSB OFICEEBENTVWEEREET
ALEFESR—NLET. OF/N1 ABYR—NLE
BhA, COR—NMDOTNARAZRFEATDE, T4
TLAILIZ—HNREDTEMENDYVET

AV8—%Y NBEHFAKT7VT—232> 7005 A
Z2
COMBEZESHIC, BTEEIL MR- Y NMIEE
TENTVWB e ZBEL TSEE L,

EE
AT ROV E—REBE, BB AOV—0hT N
yler:E_ |\“o

A-J2V—IOLOEEEERRE ZH LT, BEL
EREFHLET,

B-BEHMECAZRYFLT, AEIVARZRRLE
To CCHSBRELEREZR/HBTEERT, 3VUAICMH
OREESTOEVEE, FABHVANIRAUET, FAEHY
ARDENSTOP 2HL T, HMZLOET,

7Y NTOTZLARTAAANED YT, REIRE.
WEE, LEROENLY DT VLY NTOY S LZRY,
BEZHREL., STARTRZVZHTE, BRI TVt
YRTOJVZLZANLET,

R—=AZSZ2T
REEOR—ATVZVIRXTZIYIR—=A, \—TX
ZYIR—=A, 3km R—A, 5km R—A, 10km R—
A, 15km R— A,

BR—AZVZVIE—RBRTLULEBBEON—E>T
-2, BER—-A, BEOR—AEFHR—-AZRT
LET,

KRAR—Y
KRAR-VHSIRE. KER, BEZV_VIJZESR
CENTEFRT,

P.15

=22R—VOR. B 29Uy o9FBENTA—K)

ARHERRICEY, R ET7IVIITRENTA—&
DARFRRENET,

AT LER
DATLABEEASHEHMHEOBES EOHREEH, Wi-Fioty
M FYY21EBBOEE. NLYRIILOEE, 578
DER, AFEBEOEY RN TEET,

N> RIN)L A#ge
RARAF—ILTL—ROLIC5WE2AEDE, BEIC
A—HY—ORBEENINrRRENET, CcOTF—XRIFHEL
BPBENEHTHY), BET—REXRDBTENTE
Ft A,

BN A Rige

MOILy FAOAUN—EBNDE, NLYRII FYvF
EFASILBEEBNFVETT, DATALARFIOBEBICETRL
HEBET, FyFEBEBLERER, TSTOP, KX %3
PERLT, BELET,

E2TVWRER, VI7HARMPEFFERBEVTL
ZEW,

CORLY RN, 1000EBABVWERA)—-TE—R
ICAWET,

LY REAAIZS—Z2RTIBDEE, BEMF—AICE
BLTLSIEZL,

— R E R

SEL IRBEAOEN, ELLEV, 50V EiB
BEENL—Z—U0RR, BEREHNFHYE
3-0
-EBEH VASTFNAAODENI N REHEETEIC
BHoTWAE, I—Y—08E LT SHTSOEE
NHHYVET,

-EL VRBRETELE, F5L5ETADLICERRE
LTLEELY,

-EBE D ODHBERS ATARTEREAELNE
A, BREZEE®TDE, ABROEEEES
TN HYET, HEVWHNTEHS, BIEIC
EEEXHTIEETL,

- BEICOREB(BUTAECIUTAR) EEHE
EOEWICELTLVEEA,

SELE IEBE0LRELANILG, BEXELRARE
DEEN VA ESHEEHNICRETIEED
H, WEFETHI_ENTEET,

- XA ®HBDAVAR—F NEEIEICRBEL, &
LTIHBDVEE, KENMEEBENDETHEALAV
TLEEL,

-EEAkE, REERELXTVIIVAR—F2 K
ICHIEEZIL D TLEEV,
KEBEICEYRYIBEFETE, NL—Z2JI
DT7HASEBEEFTHRBLIEE2M AR—AZZE(T
TLEEV,
SEETATVEVFHEEE
<fEEW,

CEDHAEBVT

Reebok



SL8.0 hLw R=)L OV —ILNZa 7L

A B C D E
AS>ZIUIRIERS >
B /R—L/RF> ZTUDHER. ¥IHEEANRDEFT,
CIr7> SR TOIXR BE - FLERY>TI,
D US—2MA> ZTUKRER. SIBEENREDFET .
ES>Z2URMaRT > X 04w IR — RG>

P.16



SL8.0 hLw R=)L OV —ILNZa 7L

F G H I ]

FA>OSARSIEIE ERILANIL 3/ 6 /9 NIEIERIGETT,
GAISAARE A BRIV ). v (ERIF D) x ERUIE
H ©—J5«—F— X TEADER. &I IR T 0

I RE—RIEE + EBE7ZV). - (REFDIY) x RHUIER

] RE—REBIEE RELAN)L 4 /8 /12 %o NIEETJEETY,

P.17



SL8.0 hLw R=)L OV —ILNZa 7L

N 18 U—Ry I R>T)LLS—)\—HUSB/R— k

ONY RIAZHZVYWYZT 03.5mm

P MP3(8ZEB4%)AH>v v ®3.5mm

Q USB/R— b USBICRfFSNICEE. BEBEEMNTIETI.
R ABAE—H— BE7VvT x REHUIE

S NEAE—H— BEFT> x RHUIE

P.18



SL8.0 hLw R=)L OV —ILNZa 7L
M

)]

>V —)LiEmE €OmHgEE
KUS—=2MRA> ZTUDKRER. SIBEANEDET.
ERLTZEL

M R— LR > PTURETER, YIHBEEANRDF.
P.19

L E=2/RY> UP/DOWN XEF=HTE(C



SL8.0 hLw R=)L OV —ILNZa 7L

NR—RT5>Z>0
STERERE (3/5/10/15/21/42 % ) BER.
BER-ARE)KECHONDETCIT—T7 DS JEEET,
R, BIBOIRVIEEE, R—AEEZHFELVUET,

P.20



SL8.0 hLw R=)L OV —ILNZa 7L

R—RAS5>=>0

SREIRVWVCEER—XICEDET. MREDR—XR] ORERFEZ
ToTLIEELN,

FZEU. RIRRET Y T ([IRERRTI DT, HEEDRLNLSHA(C
REFHEZHFENLUET,

P.21



SL8.0 hLw R=)L OV —ILNZa 7L

ERAR—Y

Fr=-A2. BR. >—YA K3 DORASNSER.
IN=F v )UBRER(ICRIRIZS > =2 D2 HEUHRITET,

P.22



SL8.0 hLw R=)L OV —ILNZa 7L

S AT LEE (FREEM)

ZI%_‘J—)L@EEH_?\ B =D, WIFI /8 & sREZHFELL
X9,

P.23



SL8.0 hLw R=)L OV —ILNZa 7L

S AT LEE (REEMH)

A2 =DHRE BEHZIETATATUTCITHRET.

I

WIFI %7€

IR—LIL—F— ZE. /\XAT—RADZHBNLET,

138, WIFIEBKNESV, ALZERMEE. A 51 2 EE IR

CENBDET. CDFE. EHETTUSIHERE, BIL—5—
54 ZmH U TN,



SL8.0 hLw R=)L OV —ILNZa 7L

ST LAEE (FEEEM)

NLw RZ)LDOER EfTiEgiz CBIES<ENTEEY,
ETNILS TYFRIADOS U AAILFEADOELZ E U TTFE0N,

I
SELRDTVDIHEE. TES5T'BAE ZIHEETF L,
Fr v aziEkk RO B EIFEERTE HECIGU TERE FS0.

e IPURU—E—R GTRAEENTEE A



SL8.0 hLw R=)L OV —ILNZa 7L

O—I)LAFT a7

g% RO EFA \
USBICARFSNIZEXEBENFIRE T,

Q USB/R— bNUSBiEA. OV —)LEOBEFLEETA%Z

526 FvFUTLIESUN,



SL8.0 hLw R=)L OV —ILNZa 7L

12F—=Fv

WiFi ##t(C LD T TV ZHBEUHESENTEET,
EHTAFI0E, SR LAEE WiFi REZZELIES0N.
22U INTDANFREXF(O—NXF)ERDET,

KBTIV ZTEVWEELIHEE, BERNERIR Y —EXEME
EEHWNEE KBNS VET,

P.27



SL8.0 hLw R=)L OV —ILNZa 7L

A2 —FRv bk

You Tube BEHtBFY—EX

Twitter Awvt—=0 EHiRk. #E. URLIERHY—EX
Google Chrome DxJJS5JH

Netflix BB, RS ASSAZIRNU—LP—ER
Spotify BEIANI—-=2T0H5—-EX

Facebook V—2v)lRy hDJO—TOB5—EX

TSALETAH 42—y hk-EFA-A> - TIYRY—-EX

P.28



SL8.0 hLw R=)L OV —ILNZa 7L

N——=>24

77005 LSS -5y NMCEDBIES > O N —Z20%
BIR 220N,

BURTASEE LD T OIS AEIERTAIO—-)LU.
BEFHD N ——>TEBRLTL S,

P.29



SL8.0 hLw R=)L OV —ILNZa 7L

N——>/4

BT OD S LIMER, BERESNTNEIDT, CERADERE
JO0SARNBISEEES, #IBORVWKDSI(CSHERA%E
HFEVNEUET,

FEITHIC(FIZILY, BEEFEIITIOIS LamMins .
JOUSLAE(RE. tER)ZERED T 2FTEBHELET,

P.30



PRODUCT RVSL-10821-AC - SL8.0 Treadmill
CODE

LOCATION |bLw RIJLDFIAICS—ILAC2WVWET, E—F—H/\—DF. EBEXAYVFOHRBAICCWVET,

P.31



Reebok

Find out more at:
reebokfitness.com/reebok-app

Search ‘Reebok Fitness Equipment’

L Download on the

S App Store

WEEE logo this symbol on a product means that the product is covered by European Directive
2012/19/EU.

The Bluetooth® word mark and logos are registered trademarks owned by Bluetooth SIG, Inc.
and any use of such marks by RFE international is under license.

Hereby, RFE international declares that this product is in compliance with the essential requirements
and other relevant provisions of Directive 2014/53/EU.

P.32



Reebok

reebokfithess.com






